HGCA3000 Series 3000 Watt Generator - General Assembly




Ref #
1

O 0 9 N L A W DN

S b, B B DB W W W W W W W W W WK DDNDNNDNDNMNDNDNDN P = = = = = = = = =
WD =, O O 0 39NN DR WD~ O VO 0NN PR WD = O WOV OO W R WD~ O

Part #
309591029

661505008
660972006
678370002
310755001
310771001
678289004
310772001
638545001
638546001
638344003
660972002
678318002
660972003
678737001
660901007
678370003

099958002064

660596011
310773001
678738001
661505009
638547001
678457005
638548001
661532001
638224002
678460005
678355004
310762001
940654103
678355003
310761001
308581008
678457006
638494006
638494007
308451011
660971002
521512001
660481005
638700014
760504003
570417001

Description

Engine SPE195

Bolt (M8 x 35 mm)
Bolt (M6 x 12 mm)

Washer 6

Recoil Stator Assembly
Rotor Assembly

Bearing

Stator Assembly

Stator Cover
Rear Frame

Wire Compressing Plate
Bolt (M6 x 103 mm) (88)
Rear End Cover
Bolt (M6 x 10 mm)

Wire Rack

Screw (M5 x 14 mm)
Lock Washer (M5)

Washer (M5)
Bolt
Rope
Pin

Bolt (M8 x 40 mm)
Handle Stem Head
Lock Nut (MS)

Pole
Square Bolt
Handle
Nut (M6)

Screw (M8 x 40 mm)
Alternator Vibration Absorber
Combustion Warning Label

Nut (M8)

Engine Vibration Absorber

Frame

Lock Nut (M10 x 1.25 in.)
Wheel Bushing

Axis Cover
Wheel

Bolt (M10 x 75 mm)

Control Box

Screw (M6 x 14 mm)
Control Panel
Engine Switch
Switch Jacket

Qty

—_—

e e - i O T N N \© R SN O BN O B e ) S S N T N R R N T e e e e I I N e N T e N W = S S ) B \O R AN

Context Note

(Inc. Key Nos. 77-78, 109-112, 122 and
140)

(Inc. Key Nos. 73 and 79-89, Plastic)

34.90



Ref #
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75

76

77
78
79
80
81
82
83
84
85
86
87
88

Part #
661533001
661534001
661535001
290400001
290400005
780351008
780351009
308393003
660972004
310711046
308103004
310720024
310763001
570358020
678815005
308459003
940680034
308578002
678821001
678822001
638538001
570356003
638539001
660972007
309322009
940514001
940996007
941494002
638544001
309369001
678670002

310711045

570763001
660839002
678736001
661401001
310770001
678320001
660481004
678733001
678466003
638543001
678734001
678735001

Description
Bolt (M3.5 x 9 mm)
Bolt (M3.9 x 9 mm)
Bolt (M4 x 8 mm)
120 V 20 Amp Receptacle
120 V 30 Amp Receptacle
AC Circuit Breaker (20 A)
AC Circuit Breaker (25 A)
4 in 1 Digital Meter
Bolt (M6 x 12 mm)
Fuel Tank
Fuel Strainer
Fuel Tank Cap
Air Conduct Assembly
Fuel Hose
Fuel Hose Clip
Fuel Cock
Hot Surface Label
Muffler Screen
Washer
Hoop
Muffler Screen Cover
Shockproof Bar
Muffler Cover
Bolt (M6 x 10 mm)
Muffler
Locking Pin Label
Start Guide Label
Ground Label
Bushing Block
Carburetor Assembly
Nut

Fuel Tank Assembly
Oil Filler Seal

Drain Plug (M10 x 1.25-16)

Pawl
Bolt
Rope
Starter Case
Screw (M6 x 12 mm)
Rope Clip
Starter Spring
Drum Sheave
Spring
Pawl Guide

Qty

— b e et e e e e e N R e e = N = N = e e e e QN = = = N = N 00 DN

—

— = = = e 00 = e = e e

Context Note

(Inc. Key Nos. 130-139)

(Inc. Key Nos. 99-102)

(Inc. Key Nos. 54-56, 58-61, 71,75, 91

and 98)



Ref #
&9
90
91
92
93
94
95
96
97
98
99
100
101
102
103
104
105
106
107
108
109
110
111
112
113
114
115
116
117
118
119
120
121
122

123

124
125
126
127
128
129
130
131
132

Part #
638701006
940974001
940513008
940971040
940705063
940647041
940708007
940040009
310714009
940705062
570740003
678345002
309369002
570740002
310759001
678728001
309322008
310756001
310757001
310758001
678281002
678361002
678363002
678280002
678342002
310760001
521508001
638344002
638345002
310764001
521509001
940707081
660972015
310733002

660972004

678460005
678727004
678370008
310755002
940515016
940707080
570418001
570419001
661536001

Description
Starter Handle
Fire Danger Label
Ground Warning Label
Oil Hangtag
Engine Shround Logo
Choke Label
Lubricant Label
Control Panel Label
Control Panel Assembly
Logo Label
Gasket
Plate
Carburetor
Gasket
Alternator Assembly
Exhaust Gasket
Muffler Assembly
Starting Hub
Fan
Flywheel
Governor Arm
Link Rod
Carburetor Spring
Spring
Fan Case
Air Cleaner Assembly
Air Filter Case
Plate
Element Fitting Plate
Air Filter Element
Air Filter Cover
Warning Label
Screw (M6 x 20 mm)
Oil Cap/Dipstick

Screw (M6 x 12 mm, Fillister

Hd.)
Nut (M6)

Nut (M16, Flange Hd.)
Washer
Ignition Module
CPSC Label
Danger Label (Fr)

Warm Air Tube Hypotheca

Warm Air Tube Epitheca
Bolt (M4.8 x 16 mm)

Qty

e N T e e e e T e T e e T e T S S e S e S e S e O e O e e T e T e T e T S T e e S e S e e e

e e e e T e T T = U NG I NS ]

Context Note

(Inc. Key Nos. 40-52 and 96)

(Inc. Key Nos. 6-19)

(Inc. Key Nos. 53, 62-66, 68-69 and 104)

(Inc. Key Nos. 115-119)



Ref #
133
134
135
136
137
138
139
140

Part #
519721004
570740004
678519003
678522009
638344004
678740001
678739001
570762001
987000583

Description
Connector
Gasket 5
Spring
Cotter Pin
Valve Plate
Rocker
Elastic Nut (M44.8)
Drain Plug Gasket
Operator's Manual

Qty

—_— N = s = = N =

Context Note

Not Shown



